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TEST REPORT

Report No. : 100821123-1

Date Received @ Aug. 26, 2010

Date Tested : Aug. 26, 2010~Sept. 7, 2010

Date Issued * Sept. 8, 2010

Applicant : Well-ling Inte’l Co., LTD

Address : No.15, Alley 3, Lane 88, Huanhe St., Sijhih City, Taipei County , Taiwan
Sampler : Well-ling Inte’l Co., LTD

Name of Article : Heatax

Photo of Article :

The test results of this report are responsible to the test items of the article only.

Signature : w M‘wj

Page 1 of 3



LABORATORY OF RESEARCH-DEVELOPMENT & INSPECTION ('TJ;\F
TAIWAN PAINT INDUSTRY ASSOCIATION \_)

1376

TEST REPORT

Report No. : 100821123-1

Date Received : Aug. 26, 2010

Date Tested : Aug. 26, 2010~Sept. 7, 2010

Date Issued : Sept. 8, 2010

Applicant : Well-ling Inte’l Co., LTD

Address : No.15, Alley 3, Lane 88, Huanhe St., Sijhih City, Taipei County , Taiwan
Sampler : Well-ling Inte’l Co., LTD

Name of Article : Heatax

Items Result

* 1. Flexibility Unaffected
(J10mm)

*k 2. Impact resistance Unaffected

(falling ball method ; weight : 300g, height : 30cm)

% 3. Pencil hardness HB
(Load * 1kg, scratch and gouge hardness)

% 4. Adhesion Rating 8
(cross cut, Imm> ImmX 100grids)

% 5. Tension strength(kgf/cmz) 31.6

(specimen : No.ldumbbell)
% 6. Elongation(%) 91.4
(specimen : No.ldumbbell)

% 7. Abrasion resistance(mg) 174
(wheel : CS-10, Load : 1000g, cycles : 1000)
8. Stain resistance Unaffected
(Lipton Yellow Label Tea/18h)
* 9. Washability Unaffected

(0.5%soap sol’n, load : 450g, 500 cycles)
% 10. Water permeability(mL/m” ‘Day) 67.9

% TAF Approved ltem
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TEST REPORT

Report No. : 100821123-1

Date Received : Aug. 26, 2010

Date Tested : Aug. 26, 2010~Sept. 7, 2010

Date Issued : Sept. 8, 2010

Applicant : Well-ling Inte’l Co., LTD

Address * No.15, Alley 3, Lane 88, Huanhe St., Sijhih City, Taipei County , Taiwan
Sampler : Well-ling Inte’l Co., LTD

Name of Article : Heatax

Items Result
% 11. Water resistance Unaffected
(water/18h)
* 12. Boiling water resistance Unaffected

(Boiling water/10 min)

3% Test Methods :
Item 1~Item 12 : CNS 10757(1995) §2 - §4.1~ §5.1+ §6.1 ~
§9- 8§10~ 8§11~ §12~ 8§17~ §20~ §21

* TAF Approved ltem
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